
Surface Water 
Treatability and 
Demineralization Study
District Project No. SE 406AA

Prepared for

Prepared by

225 E. Robinson Street 
Suite 505
Orlando, Florida 32801

February 2004

W112003001GNV

ldennard
Special Publication SJ2004-SP20





Contents

Surface Water Treatability and Demineralization Study

II

CONTENTS
FIGURES ........................................................................................................................ XV
ACRONYMS AND ABBREVIATIONS............................................................................... XXIII

EXECUTIVE SUMMARY............................................................................................. 1

INTRODUCTION .........................................................................................................17
[...]
purposes of this discussion, this water is referred to as
coagulated, settled, and filtered (CSF) water.  Membranes were
selected using the following criteria:

• Non-purgable dissolved organic carbon (NPDOC) removal
• Inorganics rejection
• Surface characterization

The selectivity of organics was ranked based on NPDOC rejection.
Membranes with permeate NPDOC levels greater than 0.5 mg/L
were eliminated.



Executive Summary

Surface Water Treatability and Demineralization Study

5

Fouling potential was not directly determined in flat sheet
experiments, but rather based on surface properties.  Generally,
the rate and extent of membrane fouling are greatly affected by
membrane surface properties such as roughness, charge, and
hydrophobicity;  membranes with low surface roughness, neutral
charge, and less hydrophobicity are expected to be ideal for high
organic surface water treatment.

Based on the results of flat sheet testing, the following four
membranes were selected for field pilot evaluation:

• Filmtec BW30FR
• TriSep X-20
• Hydranautics LFC1
• Osmonics SG

PILOT TESTING
After completing the pilot design and construction, pilot plant
operations began in August 2001. The pilot testing program was
conducted during the 19 month period from September 2001 to
April 2003.  During the course of the pilot testing, five
pretreatment combinations and four RO membranes were
evaluated.

As describe above, the pilot facilities included  the following
three basic pretreatment technologies in five combinations. The
five pretreatment combinations included two high-rate
clarification followed by media filtration, two high-rate
clarification followed by membrane filtration, and one direct
membrane filtration.  These five combinations are as follows:

• Actiflo ballasted sand clarifier followed by dual media filtration

• Superpulsator (SuperP) blanket clarifier followed by dual
media filtration

• Zenon ultrafilter operating in direct filtration mode
(coagulation in the membrane tank)

• Zenon ultrafilter operating as a filter after clarification
(following Actiflo)

• Memcor microfilter operating as a filter after clarification
(following Actiflo)



Executive Summary

Surface Water Treatability and Demineralization Study

6

These five pretreatment combinations were used throughout the
entire pilot testing program.

The testing was divided into these phases: Phase 1A, 1B, 2A, 2B,
and 3.  The pretreatment evaluation was based on the ability to
remove organics, turbidity, and pathogens.  In addition, the
pretreatment systems were also evaluated  on their process
stability and operability.

In each phase, the pretreatments provided treated water to RO
membranes for desalting.  Therefore, the pretreatments were also
evaluated for their ability to provide a suitable feed water to the
RO desalting membranes.  Suitable performance was assessed  by
changes in RO performance parameters, including normalized
product flow (NPF), differential pressure coefficient (DPC), and
normalized salt passage (NSP).1

Detailed timelines for all phases of the pilot testing are included
in the report.

Raw Water Quality

Raw water quality, in large part, determines the treatment
requirements necessary to process Lake Monroe water into
drinking water and to meet drinking water goals and regulations.
For example, NOM in the raw water will generally control the
coagulant dosage required to successfully treat the water.  Also,
TDS will generally control the level of demineralization required
and the percent of water that must be processed by RO.  Raw
water quality characterization is the initial step in the selection,
evaluation, and design of water treatment facilities.

During this study, grab samples were collected biweekly by the
USGS and analyzed for various general, organic, inorganic, and
nutrient analytes.  Samples were collected at four points along the
reach of the river.  The USGS began sampling at these locations in
January 2000 and continued until August 2002 (a total of 31
months).  This water quality characterization defines the expected
range of raw water quality parameters and correlates lab
measured organic and inorganic parameters to simple field
measurements.

Further, grab samples were collected daily during pilot testing
and analyzed for easily measured field parameters such as pH,

                                                     

1 Each of these parameters will be defined in a subsequent section of the report.



Executive Summary

Surface Water Treatability and Demineralization Study

7

turbidity, color, and alkalinity.  These samples were collected
from August 2001 to April 2003 when pilot plant was operational.

Pretreatment Testing

As discussed earlier, the raw water for the St. Johns River is
seasonally brackish with TDS exceeding 1,200 mg/L.  This TDS
can only be removed by RO membranes.  However, the organic
and turbidity levels in the raw water need to be reduced
significantly for the RO membranes to perform properly.
Therefore, pretreating the water before it passes through the RO
membranes is an important step in treating this water and was,
therefore, a critical focus for this pilot study.

Pretreatment testing was conducted throughout the entire pilot
testing program.  The testing, as described earlier, was divided
into distinct phases: Phase 1A, 1B, 2A, 2B, and 3.

The Phase 1A testing was the only phase in which all three
pretreatment technologies (Actiflo, Super-P, and Zenon 500C
direct filtration) were tested side-by-side.

The purpose of Phase 1A was to select the best pretreatment
process which would then be used for the remainder of the testing
with the RO membranes.  However, all three pretreatment
processes worked well in Phase 1A.  Therefore, based on this
result, all three of the pretreatment processes were used in the
subsequent phases.  The pretreatment technologies used in Phases
1B, 2, and 3 depended on availability and schedule.  The
pretreatments used in the different phases of this study are as
follows:

Phase 1A SuperP, Actiflo, and Zenon Ultrafilter
Phase 1B Super P and Zenon Ultrafilter
Phase 2A Super P and Zenon Ultrafilter
Phase 2B Actiflo and Zenon Ultrafilter
Phase 3 Actiflo, Zenon Ultrafilter, and Memcor Microfilter

It is important to note that in each phase, these pretreatments
provided treated water to the RO membranes for desalting.

Phase 1A Testing

As previously mentioned, the Phase 1A testing was the only
phase in which all three pretreatment technologies (Actiflo,
Super-P, and Zenon 500C direct filtration) were tested side-by-
side.  The purpose of Phase 1A was to select the best pretreatment



Executive Summary

Surface Water Treatability and Demineralization Study

8

process which would then be used for the remainder of the testing
with the RO membranes.  However, all three pretreatment
processes worked well in Phase 1A.

All three pretreatments were able to produce potable water
quality without RO membrane treatment.  Organics removal by
each pretreatment exceeded regulatory requirements.  The filtered
water turbidity from each process was significantly below  0.1
NTU, and each process demonstrated a stable operation
throughout the test phase.

In addition, the treated water produced from each of these
pretreatment systems provided for stable RO membrane
performance without membrane fouling.

Phase 1B, 2, and 3 High Rate Clarification Testing

SuperP and Actiflo were further tested as clarification
technologies for organics and turbidity removal with further
particle removal by granular media filtration.  These systems
continued to feed the selected RO membranes to demonstrate that
SuperP with granular media filtration (SP/GF) and Actiflo with
granular media filtration (AF/GF) could produce treated water
that meets drinking water goals..

Super-P Conclusions

The Super-P tests indicated that average turbidities were less than
0.05 NTU at all filtration rates (4, 7, and 10 gpm/ft2) and average
particle counts were less than 33.7 counts/ml.  This filtered water
turbidity level exceeds the water quality and regulatory goal for
the study.  The SuperP clarified water was filterable.  The water
production measured by UFRV was acceptable ranging from 9,000
gal/ft2 to over 20,000 gal/ft2 depending on the loading rate
Loading rates from 4 to 7 gpm/ft2  resulted in filter runs from 30
to 99 hours.

Actiflo Conclusions

The Actiflo clarified water was filterable.  All of the data
indicated that filtration up to a rate of 8 gpm/ft2 will produce
filtered water quality meeting the drinking water regulations. The
average filtered water quality was less than  0.1 NTU with
average particle counts less than 34.1 counts/ml. For design of
filters with Actiflo clarification, filtration rates up to from 4 to 8
gpm/ft2 maybe used, with filter run times ranging from  24 hours
to 100 hours depending on the loading rate used.



Executive Summary

Surface Water Treatability and Demineralization Study

9

Phase 1B, 2 and 3 Microfiltration/Ultrafiltration Testing

Microfiltration (MF)/Ultrafiltration (UF) was tested as a
pretreatment to RO and to demonstrate that UF could produce a
treated water meeting drinking water goals.  One MF system,
Memcor CMF-S, and one UF system, ZeeWeed 500-C, were tested
during the study.  Both were operated following clarification as an
alternative for media filters.  In addition, the ZeeWeed 500-C was
tested in direct filtration mode, in which the Zenon was a stand alone
pretreatment with coagulation occurring in the process tank.

Zenon Direct Filtration Testing and Conclusions

The purpose of Zenon direct filtration testing was to evaluate the
Zenon process as a stand alone pretreatment system for direct
comparison to Actiflo/SuperP clarification followed by granular
media filtration.  In direct filtration mode, flocculation is
performed prior to ZeeWeed UF, but coagulation and filtration
occur in the same tank.

The objective of direct filtration testing was to gather the
necessary data to develop full scale design recommendations for
optimized flux, recovery, cleaning interval, and coagulant dosage
and to accurately estimate full scale costs for a ZeeWeed based
pretreatment system.

Based on the results of testing conducted during the period
September 2001 to October 2002, the Zenon membrane was
adequate for treating this source water in a direct filtration mode.
The design parameters that were developed for the ZeeWeed 500-
C membrane operating in direct filtration mode suggest a design
flux of 20 gfd with a recovery of 90 percent.  These operating
parameters resulted in a cleaning interval of greater than 6 weeks.

Zenon and Memcor Clarified Water Testing and Conclusions

Both the Zenon Ultrafilter and the Memcor CMF-S microfilter
were tested on clarified water to evaluate their performance in
place of media filters.  Testing included operation at a variety of
flux rates and recoveries with the goal to optimize membrane
productivity and develop criteria for full-scale design of a
Memcor MF plant.

The Memcor CMF-S membrane was tested on clarified water from
January 2003 to April 2003.  The CMF-S pilot testing
demonstrated that on properly clarified water, a 6 week cleaning
interval was possible at a flux of 39 gfd, backwash interval of 30



Executive Summary

Surface Water Treatability and Demineralization Study

10

minutes, and recovery of 94.3 percent.  Further, a daily
maintenance clean using a chlorinated feed solution of 200 mg/L
as Cl2 would be required.

The Zenon membrane was tested on clarified water from
November 11, 2002 to January 16, 2003.  The Zenon pilot testing
resulted in the recommendation of the ZW-1000 membrane for
this application.  The pilot testing demonstrated that on properly
clarified water, a 4 to 6 week cleaning interval was possible at a
flux of 20 gfd, and recovery of 92 percent.

Reverse Osmosis Membrane Testing

The previous sections summarized the results and performance of
the high rate clarifiers and micro/ultrafilters in removing
organics and turbidity.  As mentioned earlier, during this pilot
study, these pretreatments continuously provided treated water
to the RO membranes for desalting.  The membrane performance
data was summarized from both the single element membrane
units as well as the high recovery pilot unit.

The following summarizes the performance of these membranes in
treating water provided from these pretreatment processes.  The
membrane performance was assessed with regards to differential
and net driving pressure, salt passage, and net product flow.

The RO membranes were tested over  a 19 month period with a
variety of pretreatments.  As mentioned earlier, Phase 1 A was the
only time in which all three pretreatments provided water to the
membranes side-by-side.  For the remaining phases, the
pretreatment depended on schedule and availability.  A number of
different combinations of pretreatments and membranes were
evaluated during this phased testing.

The RO membrane data collected was quite extensive over the 19-
month period during which over 11,000 hours of membrane field
data was gathered.

Refer to the Pilot Timeline section of this report for detailed
information regarding which membranes were tested with
different pretreatments, dates for the testing, conditions for the
testing, as well as process flow schematics for the testing.

As described above, the membrane screening and selection was
conducted by UCF on 25 different membrane types.  The RO
membranes selected for pilot testing were the following:



Executive Summary

Surface Water Treatability and Demineralization Study

11

• Osmonics SG Brackish Water Membrane
• Hydranautics Low Fouling Composite (LFC1) Membrane
• TriSep X-20 Membrane
• Filmtec BW30FR Membrane
• Filmtec BW30LE Membrane2

The first four of the above membranes were selected from the flat
sheet testing.  The fifth membrane is a conventional low energy
fouling resistant membrane.  This membrane was added for
testing to determine if such a membrane type could be cost
effectively operated on the pretreated Lake Monroe water.

Based on all of the membrane field testing, the following
conclusions can be drawn regarding the pretreatment (including
biofouling control) and RO membrane evaluations.

All three pretreatment trains (UF and the Super P and Actiflo
high rate clarification followed by GMF) are acceptable for full-
scale use in pretreating Lake Monroe water.  Each will provide an
RO feed water of appropriate turbidity and SDI; however, UF
provides a lower and more consistent SDI feed.

Chloramination of the pretreated Lake Monroe water is necessary
to control biological (bacterial) fouling, both on the RO
membranes and the cartridge pre-filters.  Where high rate
clarification is used, chloramines should be dosed to clarified
water to optimize filtered water quality and filter run lengths and
to reduce chloramine usage.

Due to the chloramination of the membranes for biofouling
control, as well as fouling that was occurring from normal
operation, increases in salt passage through the membrane were
observed during the pilot testing.  Under recommended operating
conditions, the salt passage increase was found to range between
2.1 to 2.4 percent per year.

Based upon this salt passage rate, and a maximum allowable
permeate water TDS of 200 mg/L, the membrane replacement
frequency under these conditions would be approximately 5
years.  This membrane replacement frequency met the
replacement goal set for this study.

                                                     

2 The BW30LE membrane is a conventional (non-fouling resistant membrane) having lower cost and energy
consumption compared to the other fouling resistant membranes.  This membrane was not selected during the Flat
Sheet Membrane Screening and Selection previously discussed.  Testing was performed on this membrane to
determine if such a membrane type could be cost effectively operated on the pretreated Lake Monroe water.



Executive Summary

Surface Water Treatability and Demineralization Study
[...]
chemical feed locations, and instrumentation.  Each of the unit
processes are discussed in more detail below.

RAW WATER SUPPLY
Water was pumped from Lake Monroe to the pilot site and split
among the various pretreatment trains as illustrated in Figure 1.
The raw water intake was provided by the City of Sanford.  The
intake was an old outfall pipe in which the flow was reversed to a
manhole.  A 500 gpm submersible pump was placed in the
manhole to supply raw water to the pilot plant.



Pilot Plant Design

Surface Water Treatability and Demineralization Study

24

Chloramination was one of the alternatives tested to control
biofouling on the RO membranes. Therefore, a design was
provided to chloraminate the raw water prior to entering
pretreatment.  Raw water chloramination was tested so that all
streams received the same dose of monochloramine, prior to
splitting them among the pretreatment trains.  The chemicals
were fed by chemical metering pumps which maintained a
chloramine residual of 5 mg/L as Cl2 throughout the process
trains.

In addition, a chloramine application point was also designed at a
location following clarification. This was done due to chloramine
deterioration at the low coagulation pHs and chloramine
adsorption in the powdered activated carbon (PAC) blanket of the
SuperP. Further, chloramination after clarification was tested to
assess suspected RO membrane effects from interaction of the
chloramines with the high organic raw water.

PRETREATMENT
As previously discussed, three pretreatment alternatives were
selected for testing during this pilot study. All pretreatments used
the ferric sulfate coagulant (Fe2(SO4)3), selected from jar test
experiments performed on Lake Monroe water by the University
of Central Florida (UCF).  The jar test results are discussed in the
Pre-Pilot Bench Scale Studies section of this report.  All
coagulation was done at a low pH to maximize organic removal.
The pH of the water during coagulation was adjusted using either
sulfuric acid (H2SO4) or sodium hydroxide (NaOH) in order to
maximize the removal of color and dissolved organics.

Each pretreatment process uses a different technology to clarify
and remove the coagulated solids (sludge) from the water. The
following sections provide brief descriptions of the pretreatment
technologies.

High Rate Clarification

Actiflo®

Actiflo® is a high rate clarification process that uses microsand-
enhanced flocculation and lamella settling to produce clarified
effluent. The process consists of rapid mixing where the coagulant
is added, an injection tank, where micro-sand and a polymer are
applied, and a maturation zone, where low energy mixing is
applied to build the floc. The water then enters the settling tank



Pilot Plant Design

Surface Water Treatability and Demineralization Study

25

where the sand-based flocs quickly settle. Further clarification
occurs as the treated water flows through inclined tube settlers
prior to exiting the process via effluent channels.  The micro-sand
sludge at the bottom of the settling tank is pumped to a
hydrocyclone, where the sand is separated from the sludge by
centrifugal force.  The sand is then returned to the head of the
process for reintroduction into the injection tank.

For this study, polymer and micro-sand addition rates for this
study were determined by the manufacturer. The optimum
coagulation pH was between 4.0 to 4.5, which achieved the
optimum organics removal. This is further discussed in the
Pretreatment Evaluation section of this report.

SuperP

The SuperP is an upflow solids blanket clarifier (also known as a
solids contact clarifier) which combines rapid mixing,
flocculation, and sedimentation in one unit.  These clarifiers are
designed to maintain a large volume of flocculated solids within
the unit, which enhances flocculation by encouraging interparticle
collisions. Further interparticle collisions are achieved through
the use of a vacuum system which pulses the sludge blanket,
causing the blanket to expand and contract. The flocculated solids
(blanket) are usually maintained at a set volume in the contactor.
Blanket cohesion is achieved through the use of a polymer in
addition to the coagulant. Often, PAC is also used with the
SuperP to enhance total organic carbon (TOC) removal and
improve taste and odor.

For this study, polymer and PAC dosages were determined by the
manufacturer. The optimum coagulation pH was between 4.0 to
4.5, for optimum organics removal. This is further discussed in
the Pretreatment Evaluation section of this report.

Granular Media Filtration

As previously discussed, both Actiflo and SuperP require
filtration following clarification.  Filtration was performed at a
target pH of 6.5 in order to minimize residual iron in the filtrate.
The pH was adjusted using sodium hydroxide (NaOH) fed with a
chemical metering pump.  An inline pH meter monitored by the
plant supervisory control and data acquisition (SCADA) system
controlled the rate of sodium hydroxide addition to maintain the
target pH.



Pilot Plant Design

Surface Water Treatability and Demineralization Study

26

As illustrated in Figure 1, clarified water was pumped from the
Actiflo and SuperP units to both the CH2M HILL Pilot Trailer and
the pilot building.  A small side stream (2 gallons per minute
[gpm]) of clarified water was directed to the CH2M HILL Pilot
Trailer to collect detailed filtration data using 4-inch
sand/anthracite pilot filters.  A process stream of 30 gpm for both
Actiflo and SuperP was pumped to the pilot building for filtration
through the granular media pressure filters to produce water for
RO operation.

The SCADA system monitored filtration pH, turbidity, and flow
in order to protect the RO membranes from poor water quality
during operation. The pressure filter effluent turbidity was
continuously monitored using an inline turbidimeter. Once
turbidity reached a predetermined set point, the SCADA system
stopped the transfer pump and sodium hydroxide pump. The
SCADA system also monitored a flow switch located on the
suction line to the transfer pumps. When flow to the transfer
pump was interrupted, the SCADA system automatically stopped
the transfer pump and sodium hydroxide pump.

When pump shutdowns occurred, feed water to the RO
membranes was fed from the 3,000 gallon break tanks.
Subsequently, uninterrupted operation of the RO membranes was
possible.

Immersed Microfiltration

Zenon

With the Zenon ZeeWeed® (ZW) 500-C process, hollow fiber
ultrafiltration (UF) membranes, configured in a module, are
installed (immersed) in an unpressurized tank containing feed
water and a small vacuum is applied to the inside (lumen) of the
fibers. Under vacuum, the water flows through the fiber wall and
is collected as treated water (filtrate). Membrane filtration, using
UF or MF membranes, can be used in place of granular media
filtration for particulate removal.  However, UF and MF
membranes are not capable of removing dissolved contaminants,
such as natural organic matter (NOM) or salts, such as chloride.

During the initial phase of testing, the coagulant was dosed
upstream of a flocculation chamber from which flow passed into
the membrane tank.  To reduce cake buildup on the membrane
fibers, air was introduced at the bottom of the membrane feed
vessel to create turbulence in the tank effectively scrub solids from



Pilot Plant Design

Surface Water Treatability and Demineralization Study

27

the membrane surface.  In this application, the immersed UF unit
served for both clarification and filtration. During subsequent
phases, the ZW-500-C was evaluated following clarification.

As illustrated in Figure 1, the treated water from the Zenon pilot
unit was pumped to a 3,000 gallon break tank.  Influent, effluent,
and concentrate flow were monitored using the pilot unit’s
SCADA system.  The pH of the water was adjusted using sodium
hydroxide (NaOH) fed via a chemical metering pump. An inline
pH meter monitored by the ZW pilot unit SCADA controlled the
sodium hydroxide feed rate to maintain a coagulated water target
pH of 5.6-6.0. This pH was selected to provide good organics
coagulation while minimizing the level of dissolved iron in the
UF permeate.

REVERSE OSMOSIS MEMBRANE PILOT SYSTEM
The RO membrane pilot system consisted of eight single element
RO skids as well as a multi-element high recovery membrane
system. Figure 1 illustrates the flow from the break tanks to the
single element skids and the high recovery membrane system.
The single element units, illustrated in Figure 2, used 4-inch by
40-inch RO membrane elements3. Each single element skid had
pressure gauges and flow indicators for the influent, permeate,
concentrate, and recycle streams.

The high recovery system was configured in a 2-1 array. The first
stage contained four vessels, while the second stage had two
vessels. Each vessel contained three elements with a total of 18
elements for the entire high recovery system. The high recovery
system also contained three single pass low recovery vessels used
to simulate the lead vessel of the high recovery system.

Since the 3,000 gallon break tanks provided feed water to the RO
units during pretreatment interruptions or granular media filter
backwashes, the RO units could be operated continuously. Level
indicators in the break tanks were monitored by the plant SCADA
system.

As illustrated in Figure 1, the chemical feed pumps added
antiscalant to the membrane feed supplied from the break tanks.
The antiscalant was necessary to reduce the membrane feed water
scaling potential.

                                                     

3 Membrane selection, conducted by UCF, is discussed later in this protocol.



Pilot Plant Design

Surface Water Treatability and Demineralization Study

28

The booster pumps, illustrated in Figure 1, supplied the necessary
flow and pressure to the membrane high pressure pumps.  To
protect the booster pumps, a level switch in the break tank
monitored the water level.  If the break tank water level dropped
below a set level, the SCADA system stopped the booster pump
and antiscalant pump.

The pressure switch on the single element skid, illustrated in
Figure 2, monitored the feed stream pressure.  When the booster
pump was not supplying adequate pressure to the membrane feed
pump, the SCADA system shut down the skid to prevent damage
to the membrane feed pump.

Pilot Plant Discharge

The pilot plant discharge, consisting of all process waters, was sent
to a manhole at the headworks of the Sanford Water Reclamation
Facility.  A chemical metering pump supplied sodium hypochlorite
to maintain a chlorine residual of 0.5 mg/L as Cl2 to the water.
Further, the flow rate was monitored via pitot tube flow meter.

During times of wet weather discharge, the Sanford Water
Reclamation Facility required CH2M HILL to stop operation.

MECHANICAL DESIGN
Based on the process design previously described, the mechanical
design, summarized below, provides appropriate equipment sizes
and equipment for use in the pilot facility.  This section
summarizes the mechanical design of the pipes, pumps, break
tanks, and filters used in this pilot plant.  Figure 3 provides the
pilot plant pipe sizes and maximum flows.

Raw Water Supply

The raw water withdrawal point was at "Manhole J" illustrated in
Figure 4, at the northeast corner of the Sanford Water
Reclamation Facility.  The raw water pipe installed at grade was a
6-inch Schedule 40 PVC pipe.  The raw water was supplied by a 4-
inch Gorman-Rupp 20-HP pump.

Process Water Transfer Pumps

As illustrated in Figure 1, transfer pumps between unit processes
were required.  Both Actiflo and SuperP required transfer pumps
to provide pressure to filter the clarified water and subsequently
send the filtrate to the break tanks.  The pumps selected were 1-
1/2 HP self-priming centrifugal pumps with a discharge pressure
of 40 to 50 pounds per square inch (psi).



Pilot Plant Design

Surface Water Treatability and Demineralization Study

29

The single element skids required a minimum suction pressure of
30 psi at a maximum design flow of 10 gpm.  The 10 gpm flow
was required because one unit may supply four single element
skids, each with a 2.5 gpm maximum design flow.  Therefore,
booster pumps were required after each break tank.  The selected
booster pumps were 1/2 HP self-priming centrifugal pumps with
a discharge pressure of 30 to 40 psi.

Chemical Metering Pumps and Feed Locations

Various chemical metering pumps were required for chemical
addition throughout the process trains as illustrate in Figure 1.

Chloramines were necessary to prevent biological growth on the
membranes.  Therefore, prior to pretreatment, chlorine and
ammonia were applied to chloraminate the water, prior to and/or
after clarification.

Chemical metering pumps for acid and coagulant addition were
provided by the pretreatment manufacturers.  However, metering
pumps for pH adjustment after clarification were required for
both Actiflo and SuperP.

Table 2 describes the chemical metering pumps.  Stock
concentrations are the commercially available chemical
concentrations.  Chemical metering pumps for chlorine, ammonia,
and sodium hydroxide had a maximum dosing capacity of 0.42
gal/hr. The chemical application solutions were diluted using RO
permeate to achieve the desired feed concentration.

Table 2. Pilot Plant Chemical Feed System Design Summary

Antiscalant, which prevents metal scaling/precipitation on the
membrane surface, was applied before the membrane units.
Antiscalant was dosed to each single element system.  To supply
one single element skid, a maximum feed water flow of 2.5 gpm

Stock 
Concentration

Stock 
SG

Desired 
Feed Conc.

Water 
Flow

Min 
Dose

Max 
Dose

Min. Chem. 
Flow Rate*

Max Chem. 
Flow Rate*

(%) (lb/gal) (%) (gpm) (mg/L) (mg/L) (gal/hr) (gal/hr)

Chlorine 15% 10.2 7% 400 5 10 0.21 0.42

Ammonia 20% 1.9 13% 400 1.25 2.5 0.20 0.41

Sodium Hydroxide 50% 6.38 18% 32 30 60 0.21 0.42

Antiscalant 100% 10.3 1% 2.5 1.35 2.7 0.016 0.033

SG = Specific gravity at stock concentration

**Flow rate at desired feed concentration

Chemical



Pilot Plant Design

Surface Water Treatability and Demineralization Study

30

was required.  The required flow rate for antiscalant at the feed
water flow and a 1:100 dilution was 0.016 gal/hr to 0.033 gal/hr.

Filters

Dual media filtration removed coagulated particles not removed
during clarification.  This treatment step included pressure filters
following Actiflo and SuperP. This step was required before RO
membrane treatment. The media filters were sized to treat 30 gpm
each, with a 4 gpm/ft2 design loading rate.  The filter media
design was 42 inches of anthracite over 12 inches of sand.

Break Tanks

Break tanks were installed for pretreated water storage prior to
RO membrane treatment.  The break tanks were sized to 3,000
gallons, allowing additional single element RO runtime during
pretreatment train downtime and granular media filter
backwashes.  The single element skids had a 2.5 gpm maximum
design flow, with each break tank supplying two single element
RO units.  With 3,000 gallons and both single element units
operating, 10 hours of additional membrane run time was
possible.  The break tank feed flow was 30 gpm with single
elements using 5 to 10 gpm.  The remaining 20 to 25 gpm was
discharged from the break tank via overflow, which allowed for
turnover of the break tank water as shown in Figure 1.

Piping

Using the flows from the process schematic in Figure 1, process
pipe diameters were determined based on a maximum flow
velocity of 4 feet per second (ft/s). Table 3 summarizes pipe
diameters based on these maximum flows.

Table 3. Pipe Design Diameter Based on Maximum Flow

Flow Pipe Diameter Velocity

(gpm) (in) (ft/s)

628 8" 4.0

353 6" 4.0

157 4" 4.0

39 2" 4.0

22 1-1/2 " 4.0

9.8 1" 4.0

5.5 3/4" 4.0

2.5 1/2" 4.0



Pilot Plant Design

Surface Water Treatability and Demineralization Study

31

Drain Piping

Process drains were designed using a 1/8 inch drop per linear
foot slope.  All drain laterals were 6-inch PVC pipes and
connected to an 8-inch manifold.  At the given slope, the 6-inch
drains were able to convey 230 gpm of flow while the 8-inch
manifold was able to convey up to 500 gpm.  The 8-inch manifold
discharged all of the pilot flow to the Sanford Water Reclamation
Facility manhole.

SITE PLAN AND BUILDING PLAN
The pilot site was located at the Sanford South Water Reclamation
Facility in Sanford, Florida.  Figure 4 illustrates the overall pilot
site plan in relation to the City of Sanford facilities, with the pilot
site located on the south side of the treatment plant.  The pilot
plant waste discharged into a manhole at the facility headworks.
The pilot plant discharge pipe was an 8-inch schedule 80 PVC
pipe.  Flow was by gravity at a 1/8-inch per linear foot slope.

Figure 5 presents the pilot plant site plan and shows the locations
of manufacturer trailers, CH2M HILL Pilot Trailer, and pilot
building. The manufacturer trailers were located north of the pilot
building.  The trailers supplied pressure filters inside the building
and the CH2M HILL Pilot Trailer, adjacent to the manufacturer
trailers.

The Zenon pilot unit was located inside the pilot building as well
as the RO membrane systems and breaktanks. Figure 6 illustrates
the building plan and pilot equipment layout.

Soil testing was conducted at the pilot site due to concerns of
break tank weights when full, pilot equipment weights, and soil
settling. The soil under the building was tested using eight cone
penetrometer tests as well as digging test pits. These tests
suggested that the soil under the pilot area was disturbed.
Therefore, the foundation of the building was excavated 12 to 18
inches, a high quality fill was added in 6-inch lifts, and the fill
was compacted to greater than 95 percent maximum proctor.  The
building slab was designed with a double mat rebar cage under
the break tanks and in the footing, with a single mat rebar design
in the rest of the slab.  The slab was poured with a 4,000 psi
concrete.



Pilot System Process Selection

Surface Water Treatability and Demineralization Study

32

Figure 1. Pilot Plant Process and Instrumentation Diagram

S

C
H

2
M

H
IL

L 
P

ilo
t T

ra
ile

r

PLC / Data Logger

PI

Lake
Monroe

Transfer
Pump

(typ of 2)

 

Single Element
NF/RO Skid

(typ. of 8)
see Figure 2

 

 

M

Overflow
(typ. of 3)

Booster
Pump

(typ. of 3)
3000 Gallon
Break Tank
(typ. of 3)

 

 

Back Wash Waste
Filter to Waste

(typ. of 2)

Pressure
Filter

Pressure
Filter

 

Zenon

TURB

AEAIT

TURB

AEAIT

AE

AIT

pH

pH

AE

AIT

FI

FI

Sludge

Actiflo

Tap Water

SuperP

Back Wash
Waste & Sludge

PI

PI

PI

PI

PI

PI

Tap Water/
 Backwash Supply

(typ. of 2)

Air-High
Pressure

Back
Pressure
Valve

Sludge Overflow

FSL

FSL

AEAIT

TURB A
& PC A

M

 

To TURB A
& PC A

To TURB A
& PC A

 

 

 

 

 

 

 

Chloramine
System

 

Sodium Hydroxide
Metering Pump

(typ of 2)

Raw
Water
Pump

 

Antiscalant
Metering Pump

(typ. of 3)

S

S

S

S

S
S

S

S

F

Pitot Tube
Flow Meter

Main Drain
to Manhole

Collector for All
Process Drains

 

                Sodium Hypochlorite

Phone

Sodium Hypochlorite
Chemical Metering Pump

Ammonium Hydroxide
Chemical Metering Pump

AE Analytical element
AIT Analytical indicator/transmitter
FI Flow indicator
FSL Flow switch low
PC Particle Counter
PH pH
PI Pressure indicator
S Sample Tap
TURB Turbidity
TYP Typical

Abbreviations & Letter Symbols Misc. Symbols Valve Symbols

Static
Mixer

Ball
Valve

Level
Switch

Automatic
Flow Control

Drain

M
Motor
Actuated

Pressure
Relief

Reducer
Coupling

High Recovery
Multi-Element

RO Skid



Pilot System Process Selection

Surface Water Treatability and Demineralization Study

33

Figure 2. Single Element RO Skid Detail

S

 

PLC / Data Logger

 Pressure Pump
Cartridge

Filter

Solenoid Flush Valve
(Normally Closed)

PI PI

Recycle Concentrate

Permeate

Bypass

To CH2M
HILL

Pilot TrailerFrom
Booster
Pump

PI

PI

FI

FIFI

F
I

Osmonics Skid
(typ. of 8)

Normally
Closed

PSL
S

Figure 2  Single Element RO Skid Detail

S

S

FI Flow indicator
PI Pressure indicator
PSL Pressure switch low
S Sample tap

Abbreviations & Letter Symbols Misc. Valve Symbols

Bonnet

Spring
Check

Three-Way



Pilot System Process Selection

Surface Water Treatability and Demineralization Study

34

Figure 3. Phase 1A Pilot Plant Pipe Sizes and Maximum Flows

6" Sch. 80 PVC
(typ. of 2)

4" Sch. 80 PVC
(typ. of 2)

1½" Sch. 80 PVC
(typ. of 2)

1½" Sch. 80 PVC

2" Sch. 80 PVC
(typ. of 2)

8" Sch. 80 PVC

1" Sch. 80 PVC

¾" Sch. 80 PVC
(typ.)

6" Sch. 80 PVC

C
H

2M
H

IL
L 

P
ilo

t T
ra

ile
r

Lake
Monroe

Figure 3  Phase I-Pilot Plant Pipe Sizes and Maximum Flows

 

 

Pressure
Filter

Pressure
Filter

 

½" PVC Sample Line to
CH2M HILL Pilot Trailer

Zenon

Actiflo

W1

SuperP

50 GPM

70 GPM

30 GPM

32 GPM (typ. of 2)

140 GPM
(typ. of 2)

30 GPM
(typ. of 2)

10 GPM Max.
(typ. of 3)

25 GPM
(typ. of 3)

2 GPM

2 GPM

2 GPM
30 GPM

28
 G

P
M

40
0 

G
P

M

250 GPM

1.25 GPM
(typ.)

1.25 GPM
(typ.)

15 GPM
(typ. of 3)

2" Ball
Valve

6" Ball
Valve

1" Sch. 80 PVC
(typ of 3)

½" Sch. 80 PVC
(typ. of 2)

½" Sch. 80 PVC
(typ.)

2" Sch. 80 PVC
(typ. of 2)

1½" Sch. 80 PVC
(typ. of 2)

1½" Sch. 80 PVC
(typ of 3)

1" Sch. 80 PVC
(typ of 3)

F Main Drain
to Manhole

Collector for All
Process Drains

2" Sch. 80 PVC
(typ of 3)

38
 G

P
M

2" Sch. 80 PVC
(typ. of 2)

GPM Gallons per minute
PVC Polyvinyl chloride
SCH Schedule
TYP Typical

Abbreviations & Letter Symbols









Preliminary Bench Scale Studies

Surface Water Treatability and Demineralization Study

38

PRELIMINARY BENCH SCALE STUDIES
Before pilot testing began, preliminary bench-scale work was
conducted to select appropriate coagulant and the RO membranes
used in this study. Coagulant jar testing was conducted to
determine the best coagulant for water coagulation/clarification
by evaluating four different types of coagulant.  Membrane flat
sheet testing was conducted due to the multitude of desalting
membranes available on the market.  Four membranes were
selected for pilot testing from a field of 20 membranes.

COAGULANT SCREENING AND SELECTION
UCF evaluated four coagulants at varying dose and pH levels for
use in this study. The goal of jar testing was to determine the
optimum coagulant for TOC and UV254 removal at the optimum
dose and pH.  The coagulants included ferric chloride (FeCl3),
ferric sulfate (Fe2(SO4)3), aluminum sulfate or alum (Al2(SO4)3), and
PAX-XL19, an aluminum chlorohydrate.  The coagulant,
manufacturer, specific gravity, solution strength, and dosing
concentration for jar testing are provided in Table 4.

Table 4. Coagulant Physical Parameters

Solution Strength Dosing Concentration

(%) (meq/L)

Ferric Chloride            
(FeCl3)

Kemiron         
North America

1.474 43.2% FeCl3 1 meq/mL Fe

Ferric Sulfate             
(Fe2(SO4)3)

Kemiron         
North America

1.44 10.1% Fe 1 meq/mL Fe

Aluminum Sulfate         
(Al2(SO4)3)

Kemiron         
North America

1.33 8.27% Al2O3 1 meq/mL Al

Aluminum Chlorohydrate    
PAX-XL19

Kemiron         
North America

1.34 23.5% Al2O3 1 meq/mL Al

Coagulant Manufacturer Specific Gravity

The coagulation testing process follows:

• Determine the acid strength of the four coagulants

• Conduct jar testing on each coagulant to determine UV254

removal as a function of pH and dose

• Correlate UV254 and TOC



Pre-Pilot Bench Scale Studies

Surface Water Treatability and Demineralization Study

39

• Retest UV254 correlation for optimum UV254 removal at selected
dose and pH

• Select recommended coagulant

The coagulants were evaluated for UV254, TOCl, color, and
turbidity removal.  Ferric chloride and ferric sulfate, widely used
for TOC removal in Florida, outperformed the aluminum
coagulants for removal of UV254, TOC, color, and turbidity. Both